“Six Monthly Compliance Report of Environmental Clearance For”

M/s. Grasim Industries Limited (Chemical Division)
Former Name M/s. Aditya Birla Epoxy (India) Ltd.

Name Amended Vide Letter No. - SEIAA/GUJ/EC/5(f)/2146,/2022 Dated 20t September 2022
ADITYA BIRLA

GRASIM

Submitted to: - Submitted by: -

Ministry of Environment Forest & Climate Change, Grasim Industries Limited

(WR Office) Bhopal (Unit: - Chemical Division)

GPCB (HO) Gandhinagar, Gujarat. PCB ID: - 38506
ROOM no.407, Aranya bhawan, Near CH-3 circle, Plot No. 1 GIDC Vilayat Industrial Estate, PO-
sector 10A, Vilayat, Taluka-Vagra, Dist.: - Bharuch-392012,

Gandhinagar- 382010, Gujarat. Gujarat, India

Period: -01.10.2024 to 31.03.2025
[...]
minimized to the extent possible
and all necessary precaution were
taken to mitigate the risk generated
out of it. Storage of hazardous
chemicals are in multiple small
capacity tanks/containers instead
of one single large capacity tank of
safety purpose.

PESO License attached as an
Annexure-1.




Table No:1
Capacity of Tanks

Sr no. Name of Tank Storage Capacity Storage condition
1. Toluene 50 KL Under Ground Tank
2. Xylene 50 KL Under Ground Tank
3. ECH 500m3 *4 Above Ground Tank

PP shall provide Occupational Health Centre (OHC) as per the provisions under the Gujarat
Factories Rule 68-U.

We have our OHC within our
premises as per the Gujrat factories
Act 68-U.

Figure no:2
OHC Centre

PP shall obtain fire safety certificate / Fire No-Objection certificate (NOC) from the concern
authority as per the prevailing Rules / Gujarat Fire Prevention and Life Safety Measures Act,
2016.

Complied.

Unit shall adopt functional operations/process automation system including emergency
response to eliminate risk associated with the hazardous processes.

We have Emergency Management
Plan  with  detail Roles &
Responsibilities. Made good
arrangement for Communication,
Emergency Control Centres, Safe
Assembly Points, Fire Tender,
Emergency Response Team, Mock
Drills are conducted regularly.

PP shall carry out mock drill within the premises as per the prevailing guidelines of safety and
display proper evacuation plan in the manufacturing area in case of any emergency or accident.

Complied.

We carried out the mock drill as per
the regular schedules and display
proper excavation plan on the
manufacturing area in case of
emergency. Also, we provided the
MSTC (Mandatory safety training)




training to new and old employees
for the refresher training.

We have dedicated ERT team in the
case of emergency.

Table No:2

Mock Drill/Table Top Drill- Worst case Emergency Scenario Calendar
(period for Oct-24 to Mar-25)

observed increase hence plant storm water drain level
also increase and flood condition happen inside plant.

Z‘; ::::osed Emergency Scenario Identified-Worst case Type of Emergency i‘::l;i?:cy Scenariq
In ECH tank farm, T-9001 D Suction line nozzle leaked
and tank having 350 m3 volumes and leak is 100 mm
size. Material got spread in dyke wall. Material travel to
towards secondary containment pit but due to pit
. . . Emergency  contro
1 June-24 isolation valve closed and storm water drain valve Leakage & Fire plan & Worst-casq
open, Material travel into drain. Meanwhile ECH VOC Scenario
actuated and alarm received at DCS control room.
Suddenly spark received at caught fire in storm water.
Fire travel to dyke wall and caught fire in Tank T-9001
D.
There was monsoon started, there was heavy rain in
) July-24 Gujarat area, Due to continuous rain, Bhukhi khadi level Natural Calamities Emergency Wors{

Case scenario

PP shall install adequate fire hydrant system with foam trolley attachment within premises and

separate storage of water for the same shall be ensured by PP

Complied.

We have installed adequate fire
hydrant system with trolley
attachment within the premises
and separate storage of water.

We had installed well designed fire
hydrant system - as per the
prevailing standards installed.

Line Size is - Main Header is 6” inch
and provided Taping are 3” inch.
Please find the Annexure:2 for
detailed fire layout system plan.

Figure no:3
Fire hydrant system




PP shall take all the necessary steps for control of storage hazards within premises ensuring
incompatibility of storage raw material and ensure the storage keeping safe distance as per the
prevailing guidelines of the concerned authority.

Complied.

We take all the necessary steps for
control of storage hazards within
the remises ensuring
incompatibility of storage raw
materials and ensure the storage
keeping safe distance as per the
prevailing of the concerned
authority.

PP shall take all the necessary steps for storage hazards within premises to ensure that no any
harm is caused to any worker/employee or labour within premises.

Complied

We take all the necessary steps for
storage hazard within premises to
ensure that no any harm is caused
to any worker/employee or labour
within premises.

Flame proof electrical fittings shall be provided in the plant premises, wherever applicable.

Complied
Flame proof fittings provided in the
plant premises.

Unit shall never store drum/barrels/carboys of incompatible material/chemical together.

Complied
We never store the
drum/barrels/carboys of

incompatible materials/chemicals
together.




Unit shall provide effective fire hydrants, water monitors & foam application system at solvent

Complied
We provided the fire hydrant

K storage area and unit shall provide adequate safety system such as water sprinklers, water .
- . . ) . system, water monitors & foams at
curtains, foam pouring system etc. to restrict cascade fire emergency in 99 storage area.
solvent storage area.
Complied
. . Lo . . Provided effective isolation for
L Unit shall provide effective isolation for Process area and storage of hazardous chemicals.
process area and storage of
hazardous chemicals.
A.2 | WATER:

Total water requirement for the project shall not exceed 5759.05 KLD. Unit shall reuse 1714 KLD
of treated industrial effluent within premises. Hence, fresh water requirement shall not exceed

Total water consumption KLD

. . . Table No.3
4045.05 KLD and it shall be met through GIDC water supply only. Prior permission from
concerned authority for withdrawal of water shall be obtained. (industrial-2246 KLD &
Specified Domestic-122.45
limit Gardening-110=2478.45
KLD)
Min Max
Month Avg
KLD KLD
9. Oct-24 484 631 137
Nov-24 527 712 438
Dec-24 440 532 267
Jan-25 467 583 375
Feb-25 486 677 197
Mar-25 620 721 489
Avg 504 643 317
The industrial effluent generation from the project shall not exceed 2099.3 KLD. Total Waste water Generation
KLD Table No.4
Specifi (1214.66= Domestic
ed limit | 105.36+ industrial 1109.3)
10. Min Max
Month Avg
KLD KLD

Oct-24 532 200.0 637.0

552. 471.0 638.0

Nov-24 00




Dec-24 4991. 187.0 613.0

Jan-25 527. 387.0 626.0
10

Feb-25 458. 111.0 646.0
39

Mar-25 557. 370.0 627.0
80

Avg 517.

438 305.2 630

11.

Management of industrial effluent shall be as under:

» industrial Effluent from Epoxy plant, 1192 KLD (1087 KLD Ind + 195 KLD Dom

»  Low concentration effluent 872 KLD (767 KLD Ind. and 105 KLD Domestic sewage) shall
be treated in adequate ETP-1 consists of primary, secondary and tertiary treatment
units along with 220 KLD waste water from MEE of epoxy plant. 1002 KLD treated
effluent shall be discharged into Vilayat -Dahej underground Pipeline leading to deep
sea. 90 KLD treated effluent from ETP shall be reused back in process for pump, valves
and etc.

» 320 KLD high concentration effluent generated from process shall be evaporated in
MEE cum pusher type centrifuge. 100 KLD MEE condensate shall be reused back in
cooling Purpose.

» industrial Effluent from Epichlorohydrin and CPVC Plant (990 KLD i.e. 640 KLD
industrial effluent shall be passed through RO plant.325 KLD RO permeate shall be
reused back in

»  Process while 315 KLD RO reject shall be evaporated in in-house MEE cum ATFD. 285
KLD MEE condensate shall be reused back in process.

» 200 KLD effluent from Epichlorohydrin plant shall be incinerated in own in-house
incinerator and: incinerator shall be operated as per CPCB guidelines and printed
logbook maintained for record of the same.

» 150 KLD effluent mainly brine solution from, Epichlorohydrin plant shall be recovered
and directly reuse in Caustic plant.

»  After proposed expansion, 22.3 kl/day generated from the manufacturing process
shall be sent to the existing Effluent Treatment Plant, after treatment the said effluent
shall be disposed of in deep sea through GIDC pipeline.

» Treated waste water shall be discharge to into Vilayat -Dahej underground Pipeline
leading to deep Sea, Jhagadia pipeline only after complying with the inlet norms of
common facilities prescribed by GPCB to ensure no adverse impact on Human Health
and Environment.

Our ETP Capacity is having capacity
of 842 m3/day which includes
Primary treatment which consists of
receiving tanks, DAF system,
primary sludge collection tanks and
filter press system for the
dewatering of primary sludge.

LER Salt Removal Process at MEE
Plant:

Wastewater is pumped from MEE
process feed tank to MEE plant to
recover Sodium Chloride Salt
(‘NaCl’). MEE is a 4th Effect
Evaporation Plant which recovers
‘salt from the wastewater through
Pusher Centrifuge technology. After
recovery of NaCl, the remaining
Condensate water is collected in
the Equalization tank which is
equipped with powerful mixer for
further processing. This treated
water is transferred in to ‘Biological
reactor as Ecosap-1’.

RD Salt Removal Process at SEE
Plant

Wastewater is pumped from SEE
process feed tank to SEE plant to
recover Sodium Chloride Salt
(‘NaCl’). SEE is a single Effect
Evaporation Plant which recovers
salt from the wastewater through
ATFD (Agitator thin film dryer)
technology




In a secondary treatment we have
Equalizations tanks for storage of
effluent, Aeration Tank (Ecosap) 1 &
2 followed with clarifier 1 & 2.
Collection tank for biological
treated effluent.

In a tertiary treatment we have
Multi Grade Filter and Carbon Filter.
Finally, we had final storage tank to
collect the treated water.

Our ETP is running regularly and
efficiently to achieve the GPCB
norms at the ETP outlet.

Treated effluent third-party
analysis reports (Epoxy) are
attached as Annexure:3

Table No:5

Total Effluent Generation
1214.66 (Industrial 1109.3 +Domestic 105.36) KLD

Month Average Min Max

KLD KLD KLD
Oct-24 532.47 200.0 637.0
Nov-24 552.00 471.0 638.0
Dec-24 491.9 187.0 613.0
Jan-25 527.10 387.0 626.0
Feb-25 458.39 111.0 646.0
Mar-25 557.80 370.0 627.0
Average 519.9 287.7 631.2




Treated effluent quality for the period of Oct-24 to Mar-25 is summarized as below in

Table No. 6

Final Treated Effluent

Mnnﬂ'.l of PH | Temp | TSS Oil& | Sulphid A:;m TKN Total resi Hexava.lent copper| Lead Nickle Zinc Cadium
sampling Grease e as N cL2 Chromium
Unit - Deg C | mg/flit | mg/lit | mg/flit | mg/lit | mg/lit mg/lit mgflit [mg/lit| mg/flit | mg/flit | mg/flit mg/lit
E::T 6.0-5.0| 45 100 10 5 0.2 15 5 50 50 50 1 0.2 2
24-Oct 7.34 32 12 <1 2.6 <4 <1 <0.5 <0.01 <0.1 <0.1 <0.1 <0.1 <0.1
24-Nov 7.31 29 16 <1 <0.5 <d <1 <0.5 <0.01 <0.1 <0.1 <0.1 <0.1 <0.1
24-Dec 7.3 28 18 <1 <0.5 <4 <1 <0.5 <0.01 <0.1 <0.1 <0.1 <0.1 <0.1
25-lan 7.26 26.1 20.3 <1 <0.5 <4 <1 <0.5 <0.01 <0.1 <0.1 <0.1 <0.1 <0.1
25-Feb 7.36 27.3 21.2 <1 <0.5 <4 <1 <0.5 <0.01 <0.01 <0.1 <0.1 <0.1 <0.1
25-Mar 7.56 31 1.2 <1 <0.5 <4 <1 <0.5 <0.01 <0.01 <0.1 <0.1 <0.1 <0.1
Min 7.26 26.1 1.2 0 0 o 0 = 0 0 -
Max 7.56 32 21.2 0 0 o 0 - 0 0 -
Avg 7.36 | 28.90 | 14.78 | #DIV/0! #DIV/0! | #DIV/0O! #DIV/0! - #DIV/0! | #DIV/0! -




Final Treated Effluent
Month of Phenolic T Trivelent
on ) cob BOD [langaney Iron compou [Cyanidg Flouride I.ogen Arsenic | Chromiu | Mercury | Selenium [Vanadium Bi
sampling d Nitrate lcRazey;
nds m Test
Unit mg/flit | mg/lit | mg/flit | mgflit | mgflit |mg/flit| mg/lit mg/lit | mgflit mg/lit mg/lit mg/lit mg/lit
90% Survival of
GPCB fish after 96
i 0.1 3 0.1 0.01 3 15 0.05 250 100 0.05 0.2 2 3 1eh aner
Limit hours in 100%
effluent
24-Oct 60.3 225 =0.1 <0.1 <0.01 |<0.001 0.62 8.24 =0.001 <0.1 <0.0001 <0.001 <0.001 Complied
24-Nov 48.8 18.5 <0.1 <0.1 <0.01 [<0.001 0.71 9.5 =0.001 <0.1 <0.0001 <0.001 <0.001 Complied
24-Dec 49.8 14.9 <0.1 <0.1 <0.01 |<0.001 0.72 10.2 <0.001 <0.1 <0.0001 <0.001 <0.001 Complied
25-lan 51.3 157 =0.1 <0.1 <0.01 |<0.001 0.71 10.3 <0.001 <0.1 <0.0001 <0.001 <0.001 Complied
25-Feb 52.4 16.2 <0.1 <0.1 <0.01 [<0.001 0.74 10.6 =0.001 <0.1 <0.0001 <0.001 <0.001 Complied
25-Mar 53.5 15.4 <0.1 <0.1 <0.01 |<0.001 0.6 9.7 «<0.001 <0.1 «<0.0001 <0.001 <0.001 Complied
Min - - - - - - - 8.24 0 - - - 0 -
Max - - - - - - - 10.6 o - - - o -
Avg - - - > = - - 9.75667 | #DIV/0! - - - #DIV/0! =

Figure no:4
Guard / Polishing Pond

Figure no:5
PFD ETP: - Please Refer Effluent Treatment Plant PFD & Details of Equipment




I Coagulant Flocculent

HCL l

Effluent : . Dissolved Air
R iving Tank Flash Mixer-1 mssp Flash Mixer-1l s Floatation

EFFLUENT TREATMENT PLANT (PROCESS FLOW DIAGRAM)

mmmp [VIEE Feed Tank

Nicl T

Poly
Filter Sludge
Press Sump
= —
Sludge to l,
Disoosal Pusher

MEE
mCERIeE

: — 5alt (NaCl)
to storage

Condensat
— ATFD -
Mutrients Mutrients
Equalization Aeration-| Clarifier-I AETEUION-I]

CIAMTEr]l  pp Holding Tank

Tank

Poly 1 1

Volute Bio Sludge
SumE
l Treated water
Sludge to Disposal m

MGF & ACF
I

Discharge to
Common ABG
Discharge point
I

12.

Domestic wastewater generation shall not exceed '109.36 KL/day for proposed project

and it shall be treated in STP. It shall not be disposed of into soak pit. Treated sewage

Table No. 7

shall be utilized for gardening and plantation purpose within premises after achieving
on-land discharge norms prescribed by the GPCB.

Domestic Waste Water Generation

Avera
Month ge
KLD

Max Min
KLD KLD




Oct-24 51.26 12 79
Nov-24 36.53 14 59
Dec-24 32.03 12 54
Jan-25 34.68 21 48
Feb-25 33.61 18 54
Mar-25 31.06 13 46
Avg 36.53 15.00 56.67
During monsoon season when treated sewage may not be required for the plantation / | Complied
13. Gardening / Green belt purpose, it shall be stored within premises. There shall be no discharge | Noted.
of waste water outside the premises in any case.
Unit shall provide buffer water storage tank of adequate capacity for storage of treated waste | Complied
14. water during rainy days. Noted
The unit shall provide metering facility at the inlet and outlet of ETP and maintain records for | The Unit had provided the
the same. metering facility at the inlets and
outlets of the ETP and maintains
15. the records of the same.

Photos of meters are shown as

below

Table No:8
Calibration date Calibration due Make
date
Flow Endress
meter 27.08.2024 22.08.2025
inlet + Hauser

Figure no:6
Flow meter Facility




time.

Proper logbooks of ETP; reuse/ recycle of treated/ untreated effluent, chemical consumption in
effluent treatment; quantity & quality of treated effluent; power consumption etc. shall be
maintained and shall be furnished to the GPCB from time to

We are maintaining proper
logbooks of ETP operation and
also showing the quantity of
effluent generated.

Treated effluent sent to the ETP
of Grasim Cellulosic Division for
final discharge into GIDC
underground drain are

16. maintained and furnished to the
GPCB from time to time.
In the upcoming Project the
treated Domestic waste water
will be re-used in Green belt/
Gardening and accordingly the
details will be submitted to
GPCB from time to time
No: -9
Log Book of Effluent Generation:
Other Streams
ATFD RD-SEE
ISBL Tank | ISBL Tank Ro cT Condensat MEE Bleed | MEE Bleed
Date Pump Area i ECH Tank Sewage to Condensat | Condensat
Farm P-1 | Farm P-2 Reject/Bac Blowdown e to T-9681 | to T-9621
() () (KI)/seal ew kwash (KI) Farm (KI) (K) T-9681 (KI) e e (K1)
(k1) (K1) (K1) (K1)
Oct-24 34.65 14.58 68.87 17.13 3.03 15.16 51.26 202.55 12.52 24.1 0.1 9
Nov-24 22.37 6.93 66 22.03 1.37 14.57 36.53 341.23 13.23 27.73 3.37 8.5
Dec-24 16.77 6.71 72.42 18.77 0.84 12.1 32.03 204.39 11.71 25.58 1.55 11.06
lan-25 16.23 7.1 53.39 23.65 1 13.94 34.68 326.42 12.39 24.35 5 6.68
Feb-25 15 4.21 69.11 22.14 0.71 19.29 33.61 249.32 12.18 26.75 6.07 5.07
Mar-25 18.35 6.48 86.13 22.97 0 12.42 31.06 340.45 11.39 26.58 2.23 14.42
Total 279.76 134.7 876.32 263.42 16.64 201.15 402.74 3744.36 158.76 308.41 27.31 104.65
Avg/day 20.562 7.668 69.320 21.115 1.158 14.580 36.528 307.393 12.237 25.848 3.053 9.122
Min 15 4.21 53.39 17.13 0 12.1 31.06 249.32 11.39 24.1 0.1 5.07
Max 34.65 14.58 86.13 23.65 3.03 19.29 51.26 341.23 13.23 27.73 6.07 14.42




Process Total (KI)
Date LER RD RDTOISBL| polyester | Polyamide
() ) ) (ki) (ki) Others Process Remarks
Oct-24 229.74 38.87 2.52 0.06 0.19 532.47 269.6 802.07